TEST REPORT
No. : GZMR220702194001

Date: Jul 21, 2022

e

Page: 1of5
CUSTOMER NAME: XIAMEN NEWAY RUBBER & PLASTIC PRODUCTS CO., LTD
ADDRESS: ROOM 710-1, #3, NINGHAI ERLI, JIMEI DISTRICT, XIAMEN CITY,

CHINA 361022

Sample Name . ABS
Product Specification o 12*13*125mm

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.
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SGS Ref. No. : XM22715735EC

Date of Receipt = Jul 11, 2022

Testing Start Date ©ooJul 11, 2022

Testing End Date o Jul 21, 2022

Test result(s) : For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only
to the sample(s) tested)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd. Guangzhou Branch

Kelly Lee
Authorized signatory
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